
2-1

PRO SERIES ELECTRIC FRYERS
CHAPTER 2:  PARTS LIST

2.1  Accessories

3

4

5

6

7 8

9

10 11

1

2

ITEM
STANDARD
PART #

EURO-LOOK
PART # COMPONENT

1 809-0171 Thumbscrew, ¼ -20 X 13/8-inch
2 810-1403 Hanger, Wireform Basket
* 809-0921 Spacer, Basket Hanger
3 803-0197 Cleanout Rod, 27-inch
4 803-0209 Brush, Frypot
5 823-1885 Connecting Strip, Frypot
6 806-3068 Cover, Full-Vat Frypot
* 806-3071 Cover, Dual-Vat Frypot
7 803-0099 Basket, Full-Vat
8 803-0271 Basket, Dual-Vat (Twin)
9 803-0122 Sediment Tray, Left Dual-Vat
* 803-0123 Sediment Tray, Right Dual-Vat
* 803-0113 Sediment Tray, Full-Vat
10 803-0132 Rack, Full-Vat Basket Support
11 803-0106 Rack, Dual-Vat Basket Support
* 803-0002 Powder, Filter (80 1-Cup Applications)
* 803-0046 Cup, Plastic Measuring
* 803-0170 Pack, 100-Sheet Filter Paper

* Not illustrated. Use standard part.



2-2

2.2 Basket Lift Assembly and Associated Parts
28

26
25 1

27

22
21

10

2
16

11

17
5

4
17

17

24

3 20

3 14

18
12

9
8

1715

29

30

33

34
35

32
31



2-3

ITEM
STANDARD
PART #

EURO-LOOK
PART # COMPONENT

106-1805SP Basket Lift Assembly, 200-220VAC w/Relay (Items 1-23)
1 810-1012 Rod, Basket Lift
2 813-0035 Bushing, Bronze
3 807-2513 Capacitor, 12.5 µFarad 330VAC
4 901-8499 Chassis, Left Basket Lift
5 902-8499 Chassis, Right Basket Lift
6 807-0159 Connector, 12-Pin Female
7 900-5529 Gusset, Basket Lift Motor
8 812-0442 Insulation, Microswitch
9 807-2572 Microswitch
10 806-5964SP Motor Assembly, 208-240VAC Modular Basket Lift
11 200-2942 Mount, Modular Basket Lift
12 826-1366 Nut, 4-40 Hex Keps (Pkg. of 25)
13 809-0247 Nut, 8-32 Hex Keps
14 807-1683 Relay, 12VDC
15 106-2770SP Resistor Assembly, 208-220VAC Modular Basket Lift
16 809-0082 Ring, Bushing Retainer
17 826-1374 Screw, #10 X ½-inch Hex Washer Head (Pkg. of 25)
18 826-1359 Screw, 4-40 X ¾-inch Slotted Round Head (Pkg. of 25)
19 826-1361 Screw, 8-32 X 1-inch Slotted Truss Head (Pkg. of 25)
20 826-1371 Screw, #8 X ½-inch Drill Point Hex Head (Pkg. of 25)
21 809-0503 Screw, 8-32 X ½-inch Hex Head
22 809-0186 Washer, #8 Lock
23 WIR-0166SP Wire Bundle, 200-250VAC Basket Lift w/Relay
24 910-4776 Cover, Modular Basket Lift Rear S/S (Use 900-4776 for Mild Steel)
25 809-0127 Screw, ¼-20 X ½-inch Slotted Round Head
26 823-2704 Arm, Left Basket Lift
27 823-2705 Arm, Right Basket Lift
28 810-0179 Button, Plug
29 806-9110SP Roller Assembly, Basket Lift
30 910-8112 Bracket, Basket Lift Roller
31 810-0194 Roller, Basket Lift
32 810-0374 Spacer, Basket Lift Roller
33 809-0508 Bolt, ¼-20 X 1¼ -Inch
34 809-0190 Washer, ¼-inch Flat
35 809-0047 Nut, ¼-20 Cap
* 807-3700 Wiring Harness, Pro Series Electric Basket Lift (Plugs into Item 6)

* Not illustrated. Use standard part.



2-4 

2.3  Cabinetry 
 
2.3.1  Back Panels, Control Panel Frames, Doors, Sides, Tilt Housings, and Top Caps  
 

12

15

1

2

3

4

14

13

18 5

8

7

9

10
11

6

1716

 



2-5 

 
ITEM 

STANDARD 
PART # 

EURO-LOOK 
PART # 

 
COMPONENT 

1   Back Panel, Upper (Panel for five station fryer shown) 
 210-2299 200-6630 Two Station Fryer 
 210-2380 200-6785 Three Station Fryer 
 210-3490 200-6786 Four Station Fryer 
 210-3670 200-6787 Five Station Fryer 
2   Back Panel, Center (Panel for five station fryer shown) 
 210-2298 200-2298 Two Station Fryer 
 210-2379 200-2379 Three Station Fryer 
 210-3489 200-3489 Four Station Fryer 
 210-3669 200-3669 Five Station Fryer 
3   Back Panel, Lower (Panel for five station fryer shown) 
 210-4430 200-4426 Two Station Fryer 
 210-4431 200-4427 Three Station Fryer 
 210-4432 200-4428 Four Station Fryer 
 210-4433 200-4429 Five Station Fryer 
4   Frame, Control Panel (Frame for five station fryer shown) 
 806-7172SP 106-4378 Two Station Fryer (use 106-5221SP for fryers mfd. After 6.22.05) 
 806-7173SP 106-4391 Three Station Fryer (use 106-5018SP for fryers mfd. After 6.22.05) 
 806-7174SP 106-4392 Four Station Fryer (use 106-5019 for fryers mfd. After 6.22.05) 
 106-2171SP 106-4393 Five Station Fryer (use 106-5020 for fryers mfd. After 6.22.05) 
5 210-4435  Side, Standard Cabinet Left or Right 
6 810-2346 810-1105 Magnet, Door 
7 211-4616 201-8481 Side, Filter Ready Cabinet Left 
8 212-4616 202-8481 Side, Filter Ready Cabinet Right 
9 910-0889  Cover, 5-inch X 5-inch Access  
10 910-0890  Cover, 5-inch X 7-inch Access  
11 809-0359  Screw, #8 X ¼-inch Hex Washer Head 
12   Tilt Housing (Housing for five station fryer shown) 
 824-1061 824-1303 Two Station 
 824-1062 824-1335 Three Station 
 824-1063 824-1336 Four Station 
 824-1065 824-1337 Five Station 

13 826-1351 809-0015 Nut Retainer, ¼-20 (Pkg. of 10 – receives basket hanger thumbscrew) 
14   Top Cap (Top cap for five station fryer shown) 
 106-3033SP 106-4414 Two Station (use 106-5196 for fryers mfd. After 6.22.05) 
 106-3035SP 106-4437 Three Station (use 106-5197 for fryers mfd. After 6.22.05) 
 106-3036SP 106-4439 Four Station (use 106-5198 for fryers mfd. After 6.22.05) 
 824-0890 106-4441 Five Station (use 106-5199 for fryers mfd. After 6.22.05) 

15 806-6545SP 106-4397 Door, Left or Right (Left shown – move handle to opposite side for Right) 
16 809-0266  Screw, #10 X ½-inch Phillips Truss Head 
17 810-1422 210-6816 Handle, Wireform Door 
18 106-0554  Pin Assembly, Door 
* 810-0275  Spring, Door Pin 

* Not illustrated.  Use standard part.
 



2-6

2.3.2  Cabinet Bases, Braces, and Associated Parts

1

2

20 4

16

6

5

3

31

19

29

30

17

See Page 2-28 for filter rails
and associated hardware.

7

26

See Page 2-4 for cabinet sides.

21 23

2414

2410

2412

2410

11 24

9 24

2415

The 5-Station cabinet illustrated is typical of all
Pro Series Electric cabinets. All components
used in Pro Series cabinets are identified, but not
all components are used in every configuration.

27 28 32

27 28 33

8 25

282218

See Page 2-32 for rear bridge
support/oil return manifold.



2-7

ITEM
STANDARD
PART #

EURO-LOOK
PART # COMPONENT

1 106-1265SP Upright Assembly, Left
2 106-1266SP Upright Assembly, Right
3 200-1651 Support, Cross Cabinet
4 200-1659 Divider, Cabinet
5 200-2293 Brace, Single Station Lower
6 200-3774 Brace, Double Station Lower
7 Brace, Front Horizontal

200-2331 Two-Station Fryer
200-2296 Three-Station Fryer
200-2733 Four-Station Fryer
200-3590 Five-Station Fryer

8 Brace, Rear Horizontal
200-2284 Two-Station Fryer
200-2295 Three-Station Fryer
200-2725 Four-Station Fryer
200-3592 Five-Station Fryer

9 200-4422 Support, Contactor Box Right Station 3 or Station 5
10 201-4425 Support, Contactor Box Left Station 4 or Station 5
11 202-4425 Support, Contactor Box Right Station 3
12 200-4423 Support, Contactor Box Stations 3 and 4
13 200-4447 Support, Contactor Box Front to Rear
14 201-5369 Support, Contactor Box Station 2
15 202-5369 Support, Contactor Box Station 1
16 200-4424 Post, Door
17 810-2346 Magnet, Door
18 200-4786 Support, Oil Return Manifold
19 210-5595 Hinge, Door
20 210-1490 Bracket, Rear Support
21 900-1224 Bracket, Frypot
22 809-0131 Bolt, ¼-20 X ¾-inch Hex Head (also used w/Item 27 to mount filter rails)
23 826-1371 Screw, #8 X ½-inch Drill Point Hex Head (Pkg. of 25)
24 826-1330 Screw, 10-32 X ⅜-inch Slotted (Pkg. of 25, used to attach contactor box)
25 809-0256 Nut, 10-32 Keps Hex
26 809-0412 Screw, #10 X ½-inch Hex Washer Head (primary cabinet screw)
27 809-0417 Nut, ¼-20 Hex Flange
28 809-0429 Bolt, ¼-20 X 2-inch Hex Head
29 200-5417 Brace, Rear Channel Corner
30 Channel, Base Rear

200-5463 Two-Station Fryer
200-5538 Three-Station Fryer
200-5537 Four-Station Fryer
200-5536 Five-Station Fryer

31 824-1131 Channel, Base Side
32 810-0326 Caster with Brake
33 810-1494 Caster without Brake
* 810-1234 Leg, Stainless Steel 8.5-inch Adjustable (mounts with Items 27 and 28)
* 823-4386 Leg, Navy Shipboard (mounts with Items 27 and 28)

* Not Illustrated. Use standard part.



2-8

2.4  Drain System Components

2.4.1  Drain Tube Sections and Associated Parts

See Page 2-12 for Drain Valves

1

2

3

4

1

2

3

4

5

56 6

7 7

8

9

10

11

12

13

14

15

16

17

18

19

2022 2321



2-9

ITEM
STANDARD

PART # ** COMPONENT
1 813-0284 Nipple, ¾  X 1-inch NPT
2 816-0092 Grommet, 1-inch Drain
3 826-1345 Washer, 1-inch Drain (Pkg. of 25)
4 809-0347 Nut, 1-inch NPT Retainer
5 809-0893 Nut, 8-32 High Crown Acorn
6 826-1348 Cover, Drain Cleanout (Pkg. of 5)
7 816-0021 Gasket, Drain Cleanout
8 Drain Tube, Left End Short

823-3380 Full-Vat
823-3379 Dual-Vat

9 Drain Tube, Right End Short
823-1551 Full-Vat
823-1549 Dual-Vat

10 Drain Outlet
823-3229 With Vacuum Breaker Vent
823-2336 Without Vacuum Breaker Vent

11 810-2492 Fitting, Quick-Connect Straight (receives Teflon vent tube)
12 Drain Tube, Left End Short Vented

823-2637 Full-Vat
823-2636 Dual-Vat

13 Drain Tube, Right End Long
823-1508 Full-Vat
823-1543 Dual-Vat

14 823-3675 Drain Tube, Spreader Cabinet Short
15 Drain Tube, Open End Short

823-0718 Full-Vat
823-0725 Dual-Vat

16 823-0731 Drain Tube, Spreader Cabinet Long
17 Drain Tube, Open End Long

823-0717 Full-Vat
823-0724 Dual-Vat

18 823-3674 Drain Outlet, Filter Magic Left
19 823-3673 Drain Outlet, Filter Magic Right
20 810-0396 Clamp
21 809-0401 Screw, 10-32 X ¾-inch Hex Head
22 809-0256 Nut, 10-32 Keps Hex
23 816-0032 Gasket
* 826-0877 Kit, Square Drain Clamp (2 each of Items 20-22 and 1 of Item 23)
* 811-1071 Tube, Teflon Vent

* Not illustrated.
** See page 2-11 for an Euro-Look parts list.



2-10

2.4.2 Euro-Look Drain Tube Section and Associated Parts

8

7

7

6

6

1

3

3

4

4

5
2

2

1
See Page 2-14 for Drain Valves



2-11 

ITEM 
EURO-LOOK 
PART# ** COMPONENT 

1  Drain Tube, Left/Right End Short 
 823-4625 Full-Vat 
 823-4624 Dual-Vat 
2  Drain Tube, Left/Right Open Short 
 823-4643 Full-Vat 
 823-4642 Dual-Vat 
3  Drain Tube, Right End Long 
 823-4639 Full-Vat 
 823-4638 Dual-Vat 
4  Drain Tube, Left/Right Open Long 
 823-4641 Full-Vat 
 823-4640 Dual-Vat 
5 823-4892 Drain Outlet 
6 816-0625 Sleeve 
7 809-0969 Clamp 
8 810-2492 Fitting, Quick-Connect Straight (receives Teflon vent tube) 
* KIT6033 Kit, Round Drain Clamp (2 or Item 7 and 1 of Item 6) 
* 811-1071 Tube, Teflon Vent 

* Not illustrated. 
** See page 2-9 for a standard parts list. 



2-12

2.4.3  Drain Valves and Associated Parts (Units with Built-In Filtration)

Dual-Vat Drain Valve
Assembly 106-2893SP

Full-Vat Drain Valve
Assembly 806-7434SP

1

2

3

4

5

6

7

8

9

Compression Washers
(furnished with Item 12)

10

Flat Washer
(furnished with Item 12)

11

12

13

14

15

5

6

8

Compression Washers
(furnished with Item 17)

16

Plastic Washer
(furnished with Item 17)

17

7



2-13

ITEM STANDARD
PART # **

COMPONENT

1 809-0539 Nut, ⅜-16 2-Way Hex Lock
2 900-2934 Retainer, Dual-Vat Drain Valve Nut
3 823-4133 Handle, Dual-Vat Drain Valve
4 810-0677 Grip, Drain Handle
5 809-0237 Nut, 4-40 Keps Hex
6 901-2348 Cover, Dual Vat Drain Safety Switch
7 807-2103 Microswitch, CE Straight Lever
8 816-0220 Insulation, Drain Safety Switch
9 810-1165 Washer, Teflon Drain Valve
10 809-0196 Washer, ⅜-inch Flat
11 106-2671SP Bracket Assembly, Dual-Vat Drain Safety Switch
12 810-1338 Valve, 1-inch Dual-Vat Drain
13 809-0540 Nut, ½-13 2-Way Hex Lock
14 900-2609 Handle, Full-Vat Drain Valve
15 814-0047 Sleeve, Red Handle
16 806-8137SP Bracket Assembly, Full-Vat Drain Safety Switch
17 810-1020 Valve, 1.25-inch Full-Vat Drain
* WIR0572 Wire Bundle, Drain Safety Switch

* Not illustrated.
** See page 2-15 for a Euro-Look parts list.



2-14

2.4.4  Euro-Look Drain Valves and Associated Parts (Units with Built-In Filtration)

12

11

8

7

6

5

3

2

1

18

9

20

10

Compression Washers

4

Flat Washer

Plastic Washer

15

13

19

14

6

5

7

9

8

18
16

20

17

Compression Washers

Dual-Vat Drain Valve
Assembly 106-3761

Full-Vat Drain Valve
Assembly 106-3760



2-15

ITEM EURO-LOOK
PART # **

COMPONENT

1 809-0539 Nut, ⅜-16 2-Way Hex Lock
2 900-2934 Retainer, Dual-Vat Drain Valve Nut
3 823-4133 Handle, Dual-Vat Drain Valve
4 810-0677 Grip, Drain Handle
5 809-0237 Nut, 4-40 Keps Hex
6 901-2348 Cover, Dual Vat Drain Safety Switch
7 807-2103 Microswitch, CE Straight Lever
8 816-0220 Insulation, Drain Safety Switch
9 810-1165 Washer, Teflon Drain Valve
10 809-0196 Washer, ⅜-inch Flat
11 106-2671 Bracket Assembly, Dual-Vat Drain Safety Switch
12 810-1114 Valve, 1-inch Dual-Vat Drain
13 809-0540 Nut, ½-13 2-Way Hex Lock
14 900-2609 Handle, Full-Vat Drain Valve
15 814-0047 Sleeve, Red Handle
16 806-8137 Bracket Assembly, Full-Vat Drain Safety Switch
17 810-1018 Valve, 1.25-inch Full-Vat Drain
18 200-6496 Support, 3” Drain
19 900-2936 Retainer, Full-Vat Drain Valve Nut
20 816-0135 Round Drain O-Ring
* WIR0572 Wire Bundle, Drain Safety Switch

* Not illustrated.
** See page 2-13 for a standard parts list.

2.4.5  Drain Valves and Associated Parts (Units without Built-In Filtration)

1

2

3

4

5

ITEM
STANDARD
PART #

EURO-LOOK
PART # COMPONENT

1 810-1569 Valve, 1.25-inch Non-Filter Full-Vat Drain
2 806-7915SP Valve, 1-inch Non-Filter Dual-Vat Left Drain
3 806-7916SP Valve, 1-inch Non-Filter Dual-Vat Right Drain
4 812-1226 Drain Extension, 1.25-inch
5 812-1227 Drain Extension, 1-inch

Use standard part.



2-16

2.5  Electronics and Wiring Components

2.5.1 Component Boxes

20
8-

24
0V

 C
E 

Bo
xe

s
12

0V
, 4

40
V 

N
av

y,
 a

nd
 4

80
V 

Bo
xe

s
20

8-
24

0V
 N

O
N

-C
E 

Bo
xe

s

6

1

7

24
25

7

1

7

20

6
6

1

20
2

20
2

9
8

17
18

21
9

8
17

18
21

20
2

9
8

17
18

21

17
10

20
12

20
12

14
20

11
20

4
16

19
20

22
9

11
20

20
5

4
16

19
20

22
9

10
20

20
5

9
13

20

10
20

23
20

3

20
5

22
20

4
16

19

N
O

TE
 1

: 
 T

he
 t

ra
ns

fo
rm

er
 o

n 
th

e 
le

ft
 s

id
e 

of
 t

he
co

m
po

ne
nt

 b
ox

 is
 p

re
se

nt
 o

nl
y 

in
 u

ni
ts

 w
ith

 b
ui

lt-
in

fil
tra

tio
n 

an
d 

th
en

 o
nl

y 
in

 th
e 

le
ft 

co
m

po
ne

nt
 b

ox
.

N
O

TE
 2

: 
 S

ee
 P

ag
e 

2-
27

 fo
r 

C
om

po
ne

nt
 B

ox
 1

5-
P

in
W

iri
ng

 H
ar

ne
ss

es
.

26



2-17 

 

ITEM 
STANDARD 
PART # 

EURO-LOOK 
PART # COMPONENT 

1 106-1531SP  Box Assembly, Component 
2 200-3300  Bracket, Component Box Strain Relief 
3 200-3746  Bracket, Navy Circuit Breaker (US Navy units only) 
4 806-9495SP  Terminal Block and Wire Assembly 
5 807-0012  Relay, 18 Amp ⅓ HP 24V Coil 
6 807-0037  Terminal, ¼-inch Push-on 
7 807-0121  Bushing, Heyco Plastic AB-625-500 
8 807-1321  Holder, AGC Panel-Mount ¼-inch Fuse 
9 807-1597  Fuse, 3 Amp Slow-Blow 
10 807-2180  Transformer, 208-240V 50VA 
11 807-2181  Transformer, 100-120V/24V 60VA 
12 807-0680  Transformer, 208-240V/24V 20VA 
13 807-2191  Transformer, 208-240V/12V 30VA 
14 807-0855  Transformer, 100-120V/12V 20VA 
15 807-0979  Transformer, 208-240V/12V 43VA 
16 826-1366  Nut, 4-40 Keps Hex (Pkg. of 25) 
17 809-0250  Nut, 6-32 Keps Hex 
18 809-0349  Spacer, 4mm X 6mm Aluminum 
19 826-1359  Screw, 4-40 X ¾-inch Slotted Round Head (Pkg. of 25) 
20 809-0359  Screw, #8 X ¼-inch Hex Washer Head 
21   Interface Board 
 806-6336SP  Standard (Non-Triac), Full- or Dual-Vat  
 806-6347SP  Triac, Full- or Dual-Vat  
 106-3721  Fast Computer, Full- or Dual-Vat 
* 807-3932  Relay, Heat and Latch 12 VDC SPDT 12A 
22 806-7179SP  Sound Device 
23 807-0069  Circuit Breaker, 10 Amp 
24 200-3844  Guard, Finger 
25 810-2445  Plug Button 
26 200-3243  Brace, Component Box 

* Not illustrated.     Use standard part.



2-18

2.5.2  Contactor Boxes

312713

12 35
4 35

3 35

8 29 32

17 18 36

361817

349

291110

19 28

OR
20 28

32298

5 7 27 31 36

OR
6 35

36312775

OR
356

353

354

21

1 2

21

2

1

5 7 27 31 36

OR
6 35

4 35

3 35

8 29 32

12 35

312714

349

291110

356

12 35

17 18 36

361817

32298

361815

OR
361816

22 25 26

24 25 26
23 18 36

WYE configurations
also have Item 21,

mounted with Items 30
and 33, here.

NOTE:  See Pages 2-23 through 2-25 for Contactor Box Wiring Harnesses

STANDARD 14/17 kW
CONFIGURATIONS

TRIAC
CONFIGURATIONS

22 kW
CONFIGURATIONS

NAVY
CONFIGURATIONS



2-19

NOTES: Left and right contactor box assemblies are mirror images of one another. With the exception of the
box itself, all components of a left-hand assembly are the same as those in the corresponding right-hand
assembly and vice versa. The configurations illustrated show all possible components, but a particular
configuration may not have all the components shown.

ITEM
STANDARD

PART #
EURO-LOOK
PART # COMPONENT

1 106-1536SP Box Assembly, Left Contactor
2 106-1537SP Box Assembly, Right Contactor
3 200-3111 Cover, Cord Cutout
4 900-2752 Plate, Cordset Adapter
5 200-2334 Door, Contactor Box Hinged
6 200-4712 Door, Contactor Box w/o Hinge
7 810-0519 Hinge, Contactor Box Door
8 807-0070 Terminal, Ground Lug
9 200-2336 Bracket, Contactor Box Fuse Block
10 807-0501 Fuse Block, 3-Pole
11 807-2240 Fuse, 60 Amp 300VAC
12 200-2337 Bracket, Mercury Contactor
13 807-1071 Contactor, 24V 30 Amp Mercury
14 807-0884 Contactor, 24V 35-50 Amp Mercury
15 807-2284 Contactor, 24V 50 Amp Mechanical (only in 14 & 17kW Navy units)
16 807-2283 Contactor, 24V 63 Amp Mechanical (only in 22kW Navy units)
17 810-1202 Contactor, 24V 40 Amp 3-Pole
18 809-0448 Clip, Tinnerman
 19** 806-8674 Heatsink Assembly, DV Solid State Relay (See components below)
 20** 806-8673 Heatsink Assembly, FV Solid State Relay (See components below)
21 806-9124 Filter Assembly, Triac (used in Wye-configured Triac units only)
22 807-0012 Relay, 18 Amp � HP 24V Coil
23 807-0064 Transformer, 480V/120V 150VA
24 807-1683 Relay, 12VDC
25 826-1358 Nut, 6-32 Keps Hex (Pkg. of 25)
26 826-1365 Screw, 6-32 X ⅜-inch Slot Head (Pkg. of 25)
27 809-0104 Screw, 8-32 X ½-inch Slot Head
28 826-1330 Screw. 10-32 X ⅜-inch Slot Head (Pkg. of 25)
29 809-0123 Screw, #10 X ¾-inch Slot Head
30 826-1366 Nut, 4-40 Keps Hex (Pkg. of 25)
31 809-0247 Nut, 8-32 Keps Hex
32 826-1376 Nut, 10-32 Keps Hex (Pkg. of 10)
33 826-1359 Screw, 4-40 X ¾-inch Slot Head (Pkg. of 25)
34 809-0359 Screw, #8 X ¼-inch Hex Washer Slot Head
35 809-0360 Screw, #8 X ⅜-inch Hex Washer Slot Head
36 826-1374 Screw, #10 X ½-inch Hex Head (Pkg. of 25)
* 200-5627 Lid, Left or Right Contactor Box
* Components of Items 19 and 20
** 826-1562 Relay, Solid State 50 Amp 280V
* 807-2749 Heatsink, Solid State
* 807-0037 Terminal, ¼-inch Push-on
* 809-0096 Screw, 6-32 X ⅝-inch Slot Head

Use standard part.** Not illustrated.
** Dual-vat Assembly has six relays (826-1562); full-vat Assembly has three relays.



2-20

2.5.3  Heating Element Assemblies and Associated Parts

NOTES:
The dual-vat assembly is the same as the full-vat assembly except for having two of Items 2, 12, 18 and 19, two of Item
20 in place of Item 16, two of Item 21 in place of Item 17, and  two of Item 10 instead of one Item 10 and one Item 11.
The only difference between element assemblies for different voltage and kW ratings is the element itself (Item 1)

Items 23 and 24 are shown as associated parts.  They are not part of either element assembly.

1

1

3

5
4

6

7

8

9

11

17

21

20

23

24

10

16

1413

15

19

18

1312
2

1

1

FULL-VAT ELEMENT ASSEMBLY DUAL-VAT ELEMENT ASSEMBLY

22



2-21 

 

ITEM 
STANDARD 
PART # 

EURO-LOOK 
PART # COMPONENT 

1   Element 
 826-2151  200V 17.0 kW (also used for 220V 8.5 kW) 
 826-2156  200V 18.5 kW 
 826-2167  200V 11.0 kW 
 826-2149  208V 17.0 kW 
 826-2150  208V 18.5 kW 
 826-2172  208V 11.0 kW 
 826-2155  220V 17.0 kW (also used for 240V 8.5 kW) 
 826-2151  220V 18.5 kW (also used for 200V 7.0 kW) 
 826-2164  220V 11.0 kW 
 826-2152  230V 17.0 kW 
 826-2153  230V 18.5 kW 
 826-2165  230V 11.0 kW 
 826-2154  240V 17.0 kW  
 826-2155  240V 18.5 kW (also used for 220V 7.0 kW) 
 826-2166  240V 11.0 kW 
 826-2157  380V 17.0 kW 
 826-2158  380V 18.5 kW 
 826-2168  380V 11.0 kW 
 826-2159  440V 17.0 kW  
 826-2160  440V 18.5 kW 
 826-2169  440V 11.0 kW 
 826-2161  480V 17.0 kW 
 826-2162  480V 18.5 kW 
 826-2170  480V 11.0 kW 

2 826-1526  Probe, Temperature 
3 106-0004SP  Tilt Plate Assembly 
4 106-0572SP  Bracket, Left Spring Slot 
5 106-0573SP  Bracket, Right Spring Slot 
6 910-9641  Tilt Plate 
7 810-0035  Hinge 
8 826-1330  Screw, 10-32 X ⅜-inch Slotted Truss Head (Pkg. of 25) 
9 826-1376  Nut, 10-32 Keps Hex (Pkg. of 10) 

10 826-1339  Bushing, .375-inch Split (Pkg. of 10) 
11 816-0480  Plug, .375-inch Dome 
12 910-5022  Bracket, Temperature Probe 
13 809-0518  Screw, 8-32 X ⅜-inch Slotted Hex Head 
14 910-2042  Clamp, Element (Short) 
15 910-5213  Clamp, Element (Long) 
16 910-3681  Support, Full-Vat Element Rear 
17 823-2377  Support, Full-Vat Element Front 
18 810-1233  Handle, Element Lift 
19 810-1212  Pin, .125 X .5-inch Split 
20 910-5214  Support, Dual-Vat Element Rear 
21 823-2378  Support, Dual-Vat Element Front 
22 809-0567  Tie-Wrap, Metal 
23 200-2060  Bracket, Lower Spring Slot 
24 810-0297  Spring, Element 

* 826-1061  Tilt Switch, Mercury Non-CE (Full-Vat requires one switch and 
Dual-Vat requires two.) 

* 826-2228  Magnetic Tilt Switch CE (Full-Vat requires one switch and Dual-
Vat requires two.)  

* Not illustrated.  Use standard part. 



2-22

2.5.4  Controllers

SOLID STATE

1 2 3 4

NOTE:  See Page 2-27 for Interface Board to Controller Wiring Harness

ITEM
STANDARD
PART #

EURO-LOOK
PART # COMPONENT

1 Computer Magic III
106-1193 106-4335 Full-Vat (CE)
106-1194 106-4336 Dual-Vat (CE)

806-7158SP 106-4373 Full-Vat (Non-CE)
806-7159SP 106-4374 Dual-Vat (Non-CE)
806-7162SP 106-4337 Full-Vat (Triac/Solid State)
806-7163SP 106-4338 Dual-Vat (Triac/Solid State)

2 Digital Controller
106-1507 106-4343 Full-Vat (CE)
106-1508 106-4344 Dual-Vat (CE)
106-1503 106-4339 Full-Vat (Non-CE)
106-1504 106-4340 Dual-Vat (Non-CE)

3 Basket Lift Timer
106-2090SP 106-4365 Full-Vat (CE)
106-2091SP 106-4366 Dual-Vat (CE)
106-2088SP 106-4363 Full-Vat (Non-CE)
106-2089SP 106-4364 Dual-Vat (Non-CE)

4 Solid-State (Analog) Controller
806-7422 106-4333 Full-Vat
806-7423 106-4334 Dual-Vat



2-23

2.5.5  Wiring

2.5.5.1  Contactor Box Wiring Assemblies – 12-Pin Dual-Vat C-1

1

2

BLACK
GREEN/YELLOW
WHITE
BROWN

ORANGE
BLACK

W
H

IT
E

BL
AC

K

1
2
3
4
5
6
7
8
9

10
11
12

ORANGE
BLACK

BLACK
GREEN/YELLOW
WHITE
BROWN

ORANGE
BLACK

W
H

IT
E

BL
AC

K

1
2
3
4
5
6
7
8
9

10
11
12

ORANGE
BLACK

YELLOW

ITEM
STANDARD
PART #

EURO-LOOK
PART # COMPONENT

1 106-2428SP Standard
2 106-2343SP Triac

Use standard part.



2-24

2.5.5.2  Contactor Box Wiring Assemblies – 12-Pin Full-Vat C-1

BLACK
GREEN/YELLOW
WHITE
BROWN

ORANGE
BLACK

W
H

IT
E

BL
AC

K

1
2
3
4
5
6
7
8
9

10
11
12

YELLOW

RED

BLACK
GREEN/YELLOW
WHITE

BROWN

ORANGE
BLACK

W
H

IT
E

BL
AC

K

1
2
3
4
5
6
7
8
9

10
11
12

YELLOW

BLACK
GREEN/YELLOW
WHITE
BROWN

ORANGE
BLACK

W
H

IT
E

BL
AC

K

1
2
3
4
5
6
7
8
9

10
11
12

1

2

3

ITEM
STANDARD
PART #

EURO-LOOK
PART # COMPONENT

1 Standard
106-2474SP Other than 480V
106-2522SP 480V

2 106-2475SP Triac
3 106-2477SP Navy

Use standard part.



2-25

2.5.5.3  Contactor Box Wiring Assemblies – 6-Pin (Left Element)

1

2

BLUE

BLACK

1
2
3
4
5
6

BLACK
BLACK

BLUE
BLUE

BLUE

BLACK

1
2
3
4
5
6

BLACK
BLACK

BLUE
BLUE

ITEM
STANDARD
PART #

EURO-LOOK
PART # COMPONENT

1 106-2426SP 14/17 kW
2 106-2473SP 22 kW and Navy

Use standard part.

2.5.5.4  Contactor Box Wiring Assemblies – 9-Pin (Right Element)

1

2

BLUE

BLACK

1
2
3
4
5
6

BLACK
BLACK

BLUE
BLUE

7
8
9

BLUE

BLACK

1
2
3
4
5
6

BLACK
BLACK

BLUE
BLUE

7
8
9

ITEM
STANDARD
PART #

EURO-LOOK
PART # COMPONENT

1 106-2425SP 14/17 kW
2 106-2472SP 22 kW and Navy

Use standard part.



2-26

2.5.5.5  Main and Multi-Fryer Wiring Harnesses

12-Pin Connector
Wiring for 807-3716

12-Pin Connector
Wiring for 807-3717

12-Pin Connector
Wiring for 807-3718

Female Disconnect Pin
807-0701

Male Disconnect Pin
807-1049

Female Disconnect Pin
807-0701

12-Pin Male Connector
807-0160

Male Disconnect Pins
807-1049

FRYER #4FRYER #3 FRYER #5

Item 3: 807-3716
Item 4: 807-3717

Item 5: 807-3718

2

15-Pin Male Connector
807-0804 (Rear of Fryer)

C6

12-Pin Male Connector
807-0160 (Contactor Box)

C1

4-Pin Female Connector
807-3232 (Drain Safety Switches)

J6

J1

J4

J5

J2
1

12-Pin Male Connector
807-0160 (Interface Board)

12-Pin Male Connector
807-0160 (Interface Board)

6-Pin Male Connector
807-0157 (Basket Lift Harness)

15-Pin Male Connector
807-0804 (Component Box)



2-27

ITEM
STANDARD
PART #

EURO-LOOK
PART # COMPONENT

1 807-3769 Main
2 807-3715 Two-Fryer Battery
3 807-3716 Three-Fryer Battery
4 807-3717 Four-Fryer Battery
5 807-3718 Five-Fryer Battery

Use standard part.NOTE: Harnesses for 3-, 4-, and 5-Fryer batteries are similar to 807-3715 but
have extra sets of leads as appropriate for the number of fryers in the battery. The
connections to Fryer #1 J2 and J4 are the same for all.

2.5.5.6  Component Box Wiring Harnesses – 15-Pin

1 2 3 4

ITEM
STANDARD
PART #

EURO-LOOK
PART # COMPONENT

1 106-2506SP 208-480V (With Filter)
2 106-2507SP 208-480V (Without Filter)
3 106-2508SP 120V (With Filter)
4 106-2509SP 120V (Without Filter)

Use standard part.

2.5.5.7  Interface Board to Controller Wiring Harness – 15-Pin

806-2071SP



2-28

2.6  Filtration System Components

5

6

13

14

15

7

12119

121110

19

NOTE:  Some early production
units were configured this way.

38

16

30

29

25
27

26
24

23

18

24

18

36

37

3417

20

22

25

35

28

8

32

31

33

1

2

3

4

8

21



2-29 

ITEM 
STANDARD 
PART # 

EURO-LOOK 
PART # COMPONENT 

* 826-1979  Filter Pan Roller Kit (four each of Items 7 and 8) 
* 826-1980  Service Filter Pan (Item 5 minus Item 2) 
* 826-1981  Service Filter Pan Assembly (Service Filter Pan above plus Items 3 and 4)
* 826-1392 816-0012 O-Ring (Pkg. of 5; used with Item 5) 
* 813-0568  Plug, ⅛-inch Socket Head Pipe (component of Item 5; two required) 
* 811-1071  Tubing, ¼-inch OD Teflon Vent (sold by the foot) 
* 106-2851SP  Heater Strip Assembly, 100-120V  
* 106-2852SP  Heater Strip Assembly, 208-250V 
1 823-4637 823-4787 Lid (for units built before Feb 2004, use 823-4391) 
2 810-2743  Crumb Tray (component of Item 5) 
3 810-2091  Hold-Down Ring (two are needed for pad hold-down option) 
4 200-2124  SanaGrid Filter Screen 
5 106-2617SP  Pan, One-Piece Filter (includes Item 2)  
6 810-2012  Rail Set, Filter Pan Roller (includes one left and one right) 
7 810-2198  Roller, Filter Pan and Rail 
8 826-1372  Nut, ¼-20 Hex (Pkg. of 10) 
9 823-4589 823-4675 Bracket, Lid Support (for units built before Feb 04, use 823-3875) 
10   Guide, Filter Pan Lid 
 200-3556  Left 
 200-6709  Right 

11 809-0104 809-0503 Screw, 8-32 X ½-inch Slotted Truss Head 
12 809-0247  Nut, 8-32 Hex Keps 
13 823-3879  Suction Tube 
14 200-4408  Rail, Left Filter 
15 200-4409  Rail, Right Filter 
16   Motor and Gasket Kit 
 826-1785 807-3858 100V 50/60 Hz 
 826-1712 807-3859 115V 50/60 Hz 
 826-1756 807-3860 208V 50/60 Hz 
 826-1757 807-3861 220-240V 50/60 Hz 
 826-1755 807-3862 250V 50/60 Hz 

17 826-1264  Pump and Gasket Kit 
 810-2716  Pump, Viking 4GPM 2-piece 
 816-0093  Gasket, Pump/Motor 

18 807-2484  Valve, ¼-inch Solenoid 
19 813-0165  Elbow, ½-inch 90° Street 
20 813-0342  Elbow, ½-inch 45° Street 
21 813-0530  Tee, ½-inch X ¼-inch X ½-inch Reducing 
22 813-0022  Nipple, ½-inch Close 
23 813-0838  Nipple, ¼-inch Close 
24 813-0304  Bushing, ½-inch to ¼-inch Flush 
25 810-1668  Adapter, ⅝-inch to ½-inch NPT Male 
26 810-1669  Adapter, ⅝-inch to ½-inch NPT Female 
27 810-1680  Flexline, 6.5-inch Oil Return 
28 810-1369  Flexline, 17.5-inch Oil Return 

  Use standard part.
 

* Not illustrated. 

Continued on next page…



2-30

29 810-1055 Flexline, 11.5-inch Oil Return
30 807-3828 Cable, FootPrint Pro Pump Motor
31 826-1375 809-0401 Screw, 10-32 X ¾-inch Hex Trim Head (Pkg. of 5)
32 200-7112 Bridge, Filter Motor
33 210-3149 Support, Contactor Box
34 813-0003 Tee, ½-Inch
35 813-0298 Nipple, ½-inch 2.0-inch
36 813-0537 Nipple, ¼-inch 2.0-inch
37 810-2493 Fitting, ¼-inch X 90° Quick-Connect
38 810-1160 Flexline, 3.0-inch Oil Return
* 810-1043 Flexline, 9.5-inch Oil Return
* 810-1057 Flexline, 13.0-inch Oil Return

* Not illustrated. Use standard part.



2-31

2.7  Frypot Assemblies and Associated Parts

1

2
3

4
5

6
6 6

6

7

7

7

7

7

8

8

10

9

11



2-32

ITEM
STANDARD
PART #

EURO-LOOK
PART # COMPONENT

1 806-8167SP Frypot Assembly, Full-Vat Non-Filter Triac (does not include Item 6)
2 823-2452SP Frypot, Full-Vat Non-Filter w/o Insulation (for use on non-Triac units)
3 823-2453SP Frypot, Full-Vat Filter w/o Insulation (use 806-8168SP for Triac units)
4 823-2461SP Frypot, Dual-Vat Non-Filter w/o Insulation (use 806-8170SP for Triac units)
5 823-2462SP Frypot, Dual-Vat Filter w/o Insulation (use 806-8171SP for Triac units)
6 Thermostat Assembly, High-Limit

806-7543 Non-CE Full Vat 425°F (218°C) (Color-Coded Black)
806-8035 Non-CE Dual Vat 435°F (224°C) (Color-Coded Red)
806-8132 CE 415°F (213°C) used in 14 & 17kW fryers (Color-Coded Yellow)
806-8536 CE 405°F (207°C) used in 22 kW fryers (Color-Coded White)

7 812-0211 Insulation, Kaowool 17-inch X 10-inch X ½-inch (4 required per pot)
8 900-4100 Retainer, Side Insulation
9 900-4101 Retainer, Front Insulation
10 900-1345 Retainer, Rear Insulation
11 826-1376 Nut, 10-32 Keps Hex (Pkg. of 10)

Use standard part.NOTES:  The frypots for Triac-equipped units are insulated; those for non-
Triac (standard) units are not.  Triac frypot assemblies 806-8168SP, 806-
8170SP, and 806-8171SP consist of Items 3, 4, and 5 respectively, plus
insulation (Items 7-10).  When replacing insulation or adding insulation to a
bare frypot, the individual pieces (sides, front, and back) are cut to fit from
Item 7 when installed.  Each frypot requires four uncut pieces of insulation.



2-33

2.8  Oil Return System Components

1

3

4

5

6

26

8 14

10

11

12

13

9

15
16

17

18

19

20

21

22

23

2

3

4

5

7

25

24



2-34

ITEM
STANDARD
PART #

EURO-LOOK
PART # COMPONENT

1 806-4505SP Power Shower Assembly, Full-Vat
2 806-4527SP Power Shower Assembly, Dual-Vat
3 826-0992 Seal, Power Shower (Pkg. of 3)
4 809-0415 Screw, Power Shower Cleanout
5 814-0001 Grip, Power Shower Handle
6 823-1486 Power Shower, Full-Vat
7 823-1510 Power Shower, Dual-Vat
8 807-2103 Microswitch, Oil Return
9 810-2330 Handle, Oil Return Valve
10 809-0601 Clip, Clevis
11 810-0677 Grip, Oil Return Valve Handle
12 200-5401 Bracket, Handle Retainer
13 200-2520SP Bracket, Oil Return Microswitch
14 816-0220 Insulation, Oil Return Microswitch
15 826-1359 Screw, 4-40 X ¾-inch Slotted Pan Head (Pkg. of 25)
16 826-1366 Nut, 4-40 Keps Hex (Pkg. of 25)
17 813-0165 Elbow, ½-inch X 90° Street
18 810-0278 Valve, ½-inch Ball
19 810-1668 Adapter, ⅝-inch to ½-inch NPT Male
20 810-1680 Flexline, 6.5-inch
21 810-1669 Adapter, ⅝-inch to ½-inch NPT Female
22 813-0469 Cap, ½-inch NPT Pipe
23 810-2255 Manifold, Two-Station Fryer (use 810-2543 for non-filter units)
24 810-2256 Manifold, Three-Station Fryer (use 810-2544 for non-filter units)
25 810-2257 Manifold, Four-Station Fryer (use 810-2545 for non-filter units)
26 810-2312 Manifold, Five-Station Fryer (use 810-2546 for non-filter units)

* Not illustrated. Use standard part.


